
EAST GOSHEN MUNICIPAL AUTHORITY 
October 12, 2015 

7:00PM 

1. CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE 
a. Ask if anyone will be taping the meeting? 

2. CHAIRMAN'S REPORT/OTHER MEMBERS REPORTS 

3. SEWERREPORTS 
a. Director of Public Works Report 
b. Pennoni Engineer's Report 
c. Big Fish Environmental Inc. Report with DMR's July, August 

and September 
d. East Goshen Township Flows 

3. APPROVAL OF MINUTES 
a. August 10, 2015 

4. APPROVAL OF INVOICES 

a. Pennoni Invoice #655756 
b. Pennoni Invoice #655757 
c. Pennoni Invoice #655832 
d. Gawthrop Invoice #135684 

5. LWSONREPORTS 

6 . FINANCIAL REPORTS 

a. August 2015 Report 

7. OLD BUSINESS 
a. Letter on house lateral inspections 
[...]
concept, discuss general building code compliance for the control building, and determine 
floodplain pe1mitting process and requirements. 

• We have scheduled an internal review of the storm water design for compliance with the 
EGT Stormwater Ordinance. 

• We initiated a limited floodplain filling impact analysis to quantify any floodplain impacts, 
which has been determined to be necessary for local and DEP floodplain pe1mitting. 

• We coordinated with the DEP and Township on the permit application approach for the 
two P ADEP GP-5 "Utility Line Stream Crossings" permits, one P ADEP GP-8 "Temporary 
Road Crossings (across streams)" permit, and floodplain filling pennit. We continued with 
preparation of these permit applications as well as the NPDES pennit application. 

• We submitted a PennDOT HOP application for soft dig test pits to locate petroleum and 
gas pipelines in and along N. Chester Road and Strasburg Road that are proposed to be 
crossed with the new force main. We received comments from PennDOT and submitted 
additional infmmation to address the comments. We are expecting the permit to be issued 
within the next 2 weeks. 

Page 1 of 2 

P:\Projects\EGMA\Memos to Board\2015\Memo to EGMA Board 2015-09-10.docx 



EGMA 1501 

• The tentative schedule has been extended one month to allow time to address local and 
DEP floodplain filling permit requirements, including a limited H&H analysis: 

Estimated Date 

o Submit P ADEP permit applications ................................. mid-October 2015 

o Rt. 352 soft digs for utilities ................................. September-October 2015 

o Submit PennDOT Highway Occupancy Permit application for 
proposed force main ................................................................. January 2016 

o PADEP and PennDOT pe1mit issuance .......................... mid-Febrnaiy 2016 

Semi-Annual I&I Reports 

• We received the first three weeks of portable meter data for the relocated and recalibrated 
meters. The data is cunently under review. 

Page 2of2 
P:\Projects\EGMA\Memos to Board\2015\Memo to EGMA Board 2015-09-10.docx 



Environmental Services Inc. 

Monthly Operations Report: September 2015 

Executive Summary 

The Ridley Creek sewage treatment plant outfall 001 achieved compliance with the 
NPDES discharge permit during August 2015. Discharge to Applebrook continued 
during September. Chemical usage utilized for total phosphorus removal, pH and 
total alkalinity remained consistent with previous months. No mechanical or 
operational issues were observed during operation of sludge dewatering 
equipment. 

Treatment Process Operation 

During August 2015, there were no exceedances of the final effluent discharge 
limitations for outfall 001. Additional TSS samples were collected each week. The 
total phosphorus monthly average concentration of 0.30 mg/L as compared to the 
permitted limitation of 0.50 mg/L. Table 1 illustrates the final effluent composite 
sample data reported for the August 2015 eDMR. During the month, the final effluent 
total phosphorus concentration discharged ranged from 0.13 mg/L to 0.39 mg/L. 
The aluminum sulfate daily average slightly increased to 81.0 gpd as compared to 
August's average of 80.2 gpd. 

Table 1 

August 2015 - Final Effluent - Out Fall 001 

Phosphorus, Total 

Flow CBOD5 TSS NH4-N ,mg/L Fecal Coliform 
NPDES Permit lbs/ lbs/ lbs/ lbs/ Geo Geo 

Discharge Limitations MGDAverage mg/L month mg/L month mg/L month mg/L month Mean Mean 

0.75 20 125 21 131 7 44 0.5 3 200 1,000 

Instantaneous 
Maximum 40 42 

Sample Date 
August 4, 2015 0.180 2.0 3.0 4 6 0.100 0.15 0.00 1 0.0000 

August 7, 2015 0.161 3 4 
August 11, 2015 0.191 2.0 3.2 4 6 0.100 0.16 0.24 0.38 1 0.0000 

August 14, 2015 0.163 3 4 
August 18, 2015 0.154 2.0 2.6 5 6 0.143 0.18 0.33 0.42 1 0.0000 
August 25, 2015 0.152 3 4 
August 27, 2015 0.142 2.0 2.4 4 5 0.145 0.17 0.21 0.25 1 0.0000 

Average 0.163 2.0 2.8 4 5 0.122 0.17 0.26 0.26 1 0.0000 

Minimum 0.142 2.0 2.4 3 4 0.100 0.15 0.21 0.00 1 0.0000 
Maximum 0.191 2.0 3.2 5 6 0.145 0.18 0.33 0.42 1 0.0000 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 1 of7 



Environmental Services Inc. 

Discharge to Applebrook, Outfall 002, continued during August 2015. Table 1 
illustrates the final effluent composite sample data reported for the August 2015 
eDMR. There were exceedances of the permitted discharge limitations for Outfall 
002. 

Table 2 

August 2015 · Applebrook ·Out Fall 002 

Phosphorus, Total 

Flow CBOD5 TSS NHrN ,mg/L Fecal Coliform 

NPDES Permit lbs/ lbs/ lbs/ lbs/ Geo Geo 
Discharge Limitations MGDAverage mg/L month mg/L month mg/L month mg/L month Mean Mean 

0.75 20 125 21 131 7 44 0.5 3 200 1,000 
Instantaneous 

Maximum 40 42 
Sample Date 

August 4, 2015 0.103 2.0 3.0 4.0 6.0 0.1 0.2 0.0 0.0 1.0 0.0 

August 7, 2015 0.114 3.0 4.0 

August 11, 2015 0.132 2.0 3.2 4.0 6.4 0.1 0.2 0.2 0.4 1.0 0.0 

August 14, 2015 0.121 3.0 4.1 

August 18, 2015 0.136 2.0 2.6 5.0 6.4 0.1 0.2 0.3 0.4 1.0 0.0 

August 25, 2015 0.128 3.0 3.8 
August 27, 2015 0.104 2.0 2.4 4.0 4.7 0.1 0.2 0.2 0.2 1.0 0.0 

Average 0.1196 2.0 2.8 4 5.1 0.12 0.17 0.20 0.26 1 0.0000 

Minimum 0.1029 2.0 2.4 3 3.8 0.10 0.150 0.00 0.00 1 0.0000 

Maximum 0.1359 2.0 3.2 5 6.4 0.15 0.18 0.33 0.42 1 0.0000 

Table 3 illustrates the influent wastewater pollutant loadings for August 20115. The 
influent loadings remained within the treatment facility design loadings. 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 2of7 



Environmental Services Inc. 

Table 3 

August 2015 - Influent Wastewater 
Phosphorus, Total, 

Flow 8005 TSS NH4-N TKN, mg/L mg/L 
Design Basis mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day 

MGDAverage 335 2,098 320 2,001 32 200 48 301 9.1 57 

Sample Date 

August 4, 2015 0.230 254 487 234 449 37.4 72 50.1 96 6 12 

August 11, 2015 0.341 195 374 188 361 36.9 71 57 162 4.7 9 

August 18, 2015 0.286 134 257 66 127 37.7 72 48.2 115 4.4 8 
August 25, 2015 0.325 273 524 198 380 37.4 72 55.4 150 5.9 11 

Average 0.296 214 410 172 329 37.4 72 52.7 131 5.3 10 

Minimum 0.230 134 257 66 127 36.9 71 48.2 96 4.4 8 
Maximum 0.341 273 524 234 449 37.7 72 57.0 162 6.0 12 

Table 4 presents the available Outfall 001 final effluent data for the month of 
September 2015. During September, the presence of foam conditions on the 
surface of the SB Rs remained at less than 10% of the surface area. This is attributed 
to increasing the F:M ratio and increased biological activity resulting in part from the 
increasing MLSS water temperatures. 

During September, there were no exceedances of the permitted limitations for 
Outfalls 001 and 002. Split sampling of the composite sample collected by Applied 
Laboratory Services (ALS) is ongoing for comparative analysis and daily results. 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 3of7 



Environmental Services Inc. 

Table 4 

September 2015 ·Final Effluent· Out Fall 001 

Phosphorus, Total 

Flow CBODs TSS NH4"N ,mg/L Fecal Coliform 
NPDES Permit lbs/ lbs/ lbs/ lbs/ Geo Geo 

Discharge Limitations MGDAverage mg/L month mg/L month mg/L month mg/L month Mean Mean 

0.75 20 125 21 131 7 44 0.5 3 200 1,000 

Instantaneous 

Maximum 40 42 

Sample Date 

September 1, 2015 0.167 2.0 2.8 4 6 0.100 0.14 0.13 0.18 1 0.0000 
September3, 2015 0.206 3 5 

September 8, 2015 0.165 2.0 2.8 5 7 0.482 0.66 0.32 0.44 1 0.0000 

September 10, 2015 0.181 3 5 

September22, 2015 0.150 2.6 3.3 5 6 3.72 4.65 0.37 0.46 1 0.0000 

September 24, 2015 0.164 5 7 
September29, 2015 0.154 2.0 2.6 5 6 0.159 0.20 0.39 0.50 1 0.0000 

Average 0.170 2.2 2.8 4 6 1.115 1.42 0.30 0.40 1 0.0000 

Minimum 0.150 2.0 2.6 3 5 0.100 0.14 0.13 0.18 1 0.0000 

Maximum 0.206 2.6 3.3 5 7 3.720 4.65 0.39 0.50 1 0.0000 

During September 2015, discharge of treated effluent to Applebrook. Table 5 
illustrates the available data for outfall 002. 

The influent wastewater pollutant concentrations and loading entering the 
wastewater treatment facility remained within the design concentrations and 
loadings. Composite samples are collected at the influent doghouse manhole and 
influent wet well. The influent flow meter reading is collected from the influent flow 
meter located prior to the Screening Building, excluding the internal recycle flows. 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 4 of7 



Environmental Services Inc. 

Table 5 

September 2015 -Applebrook - Out Fall 002 

Phosphorus, Total 

Flow CBOD5 TSS NH4·N ,mg/L Fecal Coliform 

NPDES Permit lbs/ lbs/ lbs/ lbs/ Geo Geo 
Discharge Limitations MGDAverage mg/L month mg/L month mg/L month mg/L month Mean Mean 

0.75 20 125 21 131 7 44 0.5 3 200 1,000 

Instantaneous 

Maximum 40 42 

Sample Date 
September 1, 2015 0.138 2.0 2.8 4.0 5.6 0.100 0.1 0.13 0.2 1.0 0.0 

September 3, 2015 0.104 3.0 5.2 

September 8, 2015 0.140 2.0 2.8 5.0 6.9 0.482 0.7 0.32 0.4 1.0 0.0 
September 10, 2015 0.136 3.0 4.5 

September 22, 2015 0.129 2.6 3.3 5.0 6.3 3.72 4.7 0.37 0.5 1.0 0.0 
September 24, 2015 0.134 5.0 6.8 
September 29, 2015 0.118 2.0 2.6 5.0 6.4 0.159 0.2 0.39 0.5 1.0 0.0 

Average 0.1282 2.2 2.8 4 5.9 1.12 1.42 0.30 0.40 1 0.0000 

Minimum 0.1035 2.0 2.6 3 4.S 0.10 0.139 0.13 0.18 1 0.0000 

Maximum 0.1398 2.6 3.3 s 6.9 3.72 4.65 0.39 a.so 1 0.0000 

Table 6 presents the available pollutant data for the influent wastewater collected at 
the doghouse manhole during September 2015. 

Table 6 

September 2015 - Influent Wastewater 
Phosphorus, Total, 

Flow BOD5 TSS NH4·N TKN, mg/L mg/L 
Design Basis mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day 

MGDAverage 335 2,098 320 2,001 32 200 48 301 9.1 57 
Sample Date 

September 1, 2005 0.331 240 663 250 691 38.2 106 56.0 155 6.8 19 
September 8, 2015 0.313 146 403 200 552 41.7 115 47.8 125 4.8 13 

September 22, 2015 0.320 193 533 247 682 38.7 107 50.3 134 5.5 15 
September 29, 2015 0.317 131 362 111 307 37.3 103 47.3 125 

Average 0.320 178 490 202 558 39.0 108 50.4 135 5.7 16 
Minimum 0.313 131 362 111 307 37.3 103 47.3 125 4.8 13 
Maximum 0.331 240 663 250 691 41.7 115 56.0 155 6.8 19 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 5of7 



fa~ Fish 
Environmental Services Inc. 

Sequencing batch reactors (SBRs) numbered 1, 3 and 4 were in service during 
August and September. Process monitoring of each SBR included ammonia as N, 
nitrite as N, Nitrate as N, COD, SSV, MLSS and total phosphorus. Daily analysis 
of the final effluent flow equalization grab sample is total phosphorus is ongoing. 
Sample collection and analysis of the influent wastewater collected at the influent 
pump station wet well is ongoing. 

Addition of aluminum sulfate solution to the SB Rs to assist with phosphorus removal 
continued. The volume of aluminum sulfate solution to the SBRs slightly increased 
to 81.0 gpd. Soda ash daily addition decreased from 481 lbs. /day to 424 lbs. /day. 
Soda ash assists towards maintaining SBR pH concentrations above 7.0 standard 
units and assists to replenish alkalinity consumed during the nitrification process and 
aluminum sulfate solution addition. 

SBR No. 2 remains out of service as a treatment unit. Minor repairs will be 
scheduled as weather conditions permit. 

Solids Dewatering and Disposal: September 2015 

Sludge Dewatering Summary 
Gallons of sludge dewatered I 279,215 
Number of dumpsters 15 

*nmeteen (19) days ofcentnfuge operation 

Flow data: 
September 2015 

Flow Meter Location Total Volume Average Daily Daily Maximum 
for Month, MG Flow, gpd Flow, gpd 

Influent Wastewater to 10.065 335,485 430,810 
Screening Building* 
Influent Wastewater to 11.276 375,868 504,704 
SB Rs 
Internal Recycle 1.329 44,295 79,598 

Treated Effluent to Disc 10.843 361,419 450,752 
Filters 
Final Effluent Discharge 5.007 166,900 222,000 

Applebrook Golf Course 3.700 123,325 153,528 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 6of7 



fa~ Fish 
Environmental Services Inc. 

Ch . IU em1ca saae: 
September 2015 

Chemical Daily Average Total Monthly 
Soda Ash 424 13, 150 
Aluminum Sulfate solution 81.0 2,430 
Polymer (centrifuge) 0.84 15.96 

*nineteen (19) days of centnfuge operation 

During September, sludge wasting to the sludge holding tanks and decanting of the 
sludge holding tanks was ongoing. Process monitoring included pH, total alkalinity 
and total solids. 

Sludge holding tank No. 1 was in service. The level at the beginning of September 
was 9. 98 feet and the level at the end of the month was 14 .11 feet. The average pH 
concentration was 6.72 S.U. and average total alkalinity concentration was 120 mg/L. 
Zero gallons of supernatant were decanted during the month. A total of 450 pounds 
of soda ash were added. An average total solids concentration of the sludge in the 
sludge holding tanks was 0.72% 

Sludge holding tank No. 2 was in service. The level at the beginning of the month 
was 9.83 feet and the level at the end was 8.22. The average pH concentration was 
6.92 S.U. and average total alkalinity concentration was 243 mg/L. 150 pounds of 
soda ash were added. Zero gallons of supernatant were decanted. An average 
total solids concentration of the sludge in the sludge holding tanks was 0.79% 

Significant Storm/Hydraulic Loading Events 

During September, there were two (2) storm events resulting in daily precipitation 
amounts greater than 0.5 inches measured during a 24 hour period. These events 
occurred on September 1 oth and 29th with precipitation volumes recorded as 0.73 
and 2.13 inches, respectively. A total of 3.62 inches of rainfall was measured at the 
facility during September. Plant operations were adjusted to manage the 
precipitation to prevent exceedances of the permitted discharge limitations for 
Outfalls 001 and 002. 

Minor Repairs and Preventative Maintenance 

No unscheduled minor repairs or equipment failures were experienced during 
September. 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 7of7 



Precip 

Inches 

fl data/users/joanna/ 
2003 flowmeters 

0.00 
0.00 
0.00 
0.00 
0.00 
0.00 
0.00 
0.00 
0.00 
0.65 
0.00 
0.40 
0.00 
0.00 
0.00 

0.00 
0.00 
0.00 
0.00 
0.00 
0.00 
0.00 
0.00 
0.00 

0.00 
0.00 
0.00 
0.00 
1.75 
0.00 

2.40 

2015 SEPTEMBER 3RD QUARTER- METERS FROM WEST GOSHEN - CC COLLECTION 

WESTTOWN WAY ELLIS LANE PAOLI PIKE WILSON DRIVE SUMMIT 
DATE READING GPO READING GPO READING GPO READING GPO GPO 

09/01/15 2,152,935 1,130,667 9,459,250 95,117 5,930, 152 60,063 5,058,571 95,627 24,000 
09/02/15 2, 153,803 868,000 9,466,450 72,000 5,934,852 47,000 5,067,551 89,800 24,000 
09/03/15 2,154,666 863,000 9,473,460 70,100 5,939,442 45,900 5,076,572 90,210 24,000 
09/04/15 
09/05/15 
09/06/15 
09/07/15 
09/08/15 2,158,664 799,600 9,509,070 71,220 5,962, 102 45,320 5,115,168 77,192 24,000 
09/09/15 2,159,518 854,000 9,516,610 75,400 5,966,942 48,400 5, 124,381 92,130 24,000 
09/10/15 2, 160,381 863,000 9,524,230 76,200 5,972,152 52,100 5,134,303 99,220 24,000 
09/11/15 2, 161 ,286 905,000 9,531,790 75,600 5,977,312 51,600 5,143,532 92,290 24,000 
09/12/15 
09/13/15 
09/14/15 2, 163,870 861,333 9,554,860 76,900 5,990,802 62,167 5,168,034 81,673 24,000 
09/15/15 2,164,729 859,000 9,561,500 66,400 5,995,422 46,200 5,176,857 88,230 24,000 
09/16/15 2, 165,573 844,000 9,568,280 67,800 6,000,082 46,600 5, 186,253 93,960 24,000 
09/17/15 2, 166,420 847,000 9,574,910 66,300 6,004,732 46,500 5,1 94,620 83,670 24,000 
09/18/15 2, 167,281 861,000 9,581 ,691 67,810 6,009,288 45,560 5,203,206 85,860 24,000 
09/19/15 
09/20/15 
09/21/15 2,169,746 821 ,667 9,602,661 69,900 6,022,858 45,233 5,224,780 71 ,913 24,000 
09/22/15 2, 170,595 828,500 9,609,451 67,900 6,027,248 43,900 5,233, 183 84,030 24,000 